SWPTU430 exploded view




SWPTU430 Exploded view spare parts list

NO. |JSKY CODE Name Quantity Per Price
1 5230504601 |Hex combination screw M5X20 9
2 5150107601 |fuel tank press plate 1
3 5110107901 |[fuel tank press plate damping 1
4 5230500501 |Hex combination screw \black\M5*25\8.8 2
5 ]4990119801 |fuel tank 1
6 4030504601 |easy start assy\black 1
7 5150107401 |[starter gasket 1
8 4010503501 |driver plate\double 1
9 5110136501 |oil seal\propylene \ 12*22*7 1
10 |5180122601 |415b right crankcase 1
11 5300100101 6202 Deep groove ball bearing\15*35*11 1
12 5860102301 [415B/520B crankcase gasket 1
13 |5320103901 |415B crankshaft 1
14 5290200101 |semicircle key\3*5*13 1
15 5290107401 |dowel pin\5*10 2
16  |5180122501 [415b left crankcase 1
17 5110136601 |oil seal\propylene \15*30*7 1
18 5230503801 |Hex combination screw M5*35 4
19  |5810102901 |TU430 ignition coil 1
20 5230503901 [|Hex combination screw M5*25 8
21 14010402701 |415B\520B fly wheel\ 1
22 |5180121701 |40-5EA side cover 1
23 5860102401 |415B\520B cylinder gasket 1
24 5275100801 |415B piston pin reed spring-E type 2
25 5300300301 [needle bearing K101316 1
26  |5290102501 |piston pin\10*6*32.8 1
27 5180300701 |piston\ouside diameter39.7 1
28 |5330100701 |piston ring 2
29 5231002001 |Socket head cap screw M6*55 2
30 |5260107801 |gasket\6*12*1.6 2
31 5230504001 |Hex combination screw M5X12 3
32

33 4020103901 |415B\520B muffler 1
34 5870101601 |415B\520B muffler gasket 1
35 5230300401 |Cross pan head combination screw\black\M4*12 1
36 5010248601 |40-5k cylinder cover conjoined 1
37 |5180204101 |415B cylinder\40 1
38 15818001301 |fspark plug\L8RTC 1
39 5860102501 |415B\520B intake pipe gasket 1
40 5010129801 |415B\520B intake pipe 1
41 5860102601 |415B\520B carburetor gasket 1




42 4030210101 |415B\520B carburetor 1
43 5010248201 |TU430 air filter assembly 1
44 5260101601 |gasket\5.5*12*1\white 2
45 5230604201 |screw M5*50 2
46 5231600301 |Outer hexagon stud M5\26MM 1
47 M5*15 Hexagon socket head stainless steel screw 4
48 Connecting tray 1
49 Outer hexagon screw M16*12 4
50 Bearing 1
51 Pump body 1
52 Water seal 1
53 Impeller 1
54 Middle rubber gasket 1
55 Pump cover 1
56 leakproof ring 1
57 Socket head cap screw\stainless steel\M5*20 6
58 Socket head cap screw\stainless steel\M5*30 1
59 5150155201 |Water Pump lifting handle\16MM 1
60 5230505601 |Hex combination screw\white\ M5X35\8.8 2
61 Water inlet rubber ring 1
62 5231601801 |Outer hexagon screw\stainless steel\M6*16\8.8 4
63 Handle fixing block 2
64 switch 1
65 hull 1
66 5250400701 |lock nut\M6 4
67 cover 1
68 Outer hexagon screw M16*30 4
69 gasket 6*13*1.5 6
70 Spring gasket 4
71 filter screen 1
72 Outer hexagon screw M6*10 2
73 Clamp 2
74 Hex combination screw M5X25 4
75 Water outlet 1
76 Water outlet rubber gasket 1
77 Water outlet double rubber ring 1
78 Connecting shaft 1
79 5250300402 |hexagon check nut\M5\white 2
80 shaft use nut 1
81 hose 1
82 spray nozzle 1




